Newly designated quasi-drugs
Vitamin-containing health drugs

LIPOVITAN DXa

& LIPOVITAN DX a contains vitamin Bi3, vitamin C, vitamin E, carnitine, amino acids, and herbal medicines in addition
to taurine and vitamins Bi, B, and B, which are the base components of the Lipovitan series, which has brought
relief to fatigue in the lifestyles of many. With just one dose a day, this medicine is highly effective against the
"fatigue" felt in daily life.

@ This product is effective in improving and preventing eyestrain and poor blood circulation associated with
malnutrition in daily living.

@ This product is particularly for middle-aged persons who feel they "easily get tired and have lost physical strength
with age" and who wish to live a happy, bright, and active lifestyle every day.

_Indicaton ... |
* Recovery from and prophylaxis of fatigue
* Improvement and prophylaxis of physical malfunction associated malnutrition in daily living
Getting tired easily, persisting fatigue, lack of physical strength, physical tiredness or feeling languid
Bad conditions of the shoulders, neck, lower back or knees
Decreased appetite and malaise associated with hangover
Difficulty falling asleep, light sleep and difficulty waking up
Bad skin conditions (rough or dry skin)
Being sensitive to the cold, poor blood circulation
Eyestrain
* Maintenance and improvement of physical strength or resistance or concentration
* Improvement and prophylaxis of physical malfunction associated with frail constitution (including physical weakening
due to aging)
Getting tired easily, persisting fatigue, lack of physical strength, physical tiredness or feeling languid
Bad conditions of the shoulders, neck, lower back or knees
Difficulty falling asleep, light sleep and difficulty waking up
Bad skin conditions (rough or dry skin)
Being sensitive to the cold, poor blood circulation
Having weak gastrointestinal function, so easily developing abdominal pain or diarrhea
* Nutritional support for declined physical strength during/after iliness, febrile debilitating illness, anorexia,
pregnancy/lactation period, before and after childbirth, etc.

Take the following dose with cold or lukewarm water.

Adults (15 years or over): 3 tablets per dose, once daily

Under 15 years: Do not take
Precaution

- Comply with the prescribed dosage and administration instructions.(Pay attention to excessive intake, etc. if a
product containing other vitamins, etc. is taken together with this drug)

- Do not return the tablets touched by wet fingers into the jar. (This causes discoloration and may deteriorate tablet
quality)

- The small package wrapped with paper in the jar is a drying agent. Do not take it.

Ingredient

In 3 tablets

Taurine (aminoethyl sulfonic acid) 500mg
Tocopherol acetate (vitamin E) 10mg
Thiamine nitrate (vitamin B1) 10mg
Carnitine hydrochloride 10mg

Riboflavin (vitamin B;) 5mg

Glycine 5mg

Pyridoxine hydrochloride (vitamin Be) 5mg
Dioscorea Rhizome 10mg
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Cyanocobalamin (vitamin Biz) 0.03mg

Acanthopanax dried extract 8mg (equivalent to 200mg of the crude drug)

Calcium ascorbate 100mg (82.6mg as vitamin C)
Excipients

Silicon dioxide, sugar, gelatin, sorbitan laurate, talc, glycerol fatty acid ester, anhydrous silicic acid, cellulose,

hydroxypropylcellulose, magnesium stearate, macrogol, titanium oxide, hypromellose, ferric oxide, carnauba wax
Precaution

- The drug contains herbal medicine as a raw ingredient. The color of the drug may differ slightly. This does not
impact its efficacy.

- No need to worry if you have yellow urine after taking the drug because it is caused by the vitamin B, contained in
the drug.

Precautions

Consultation

o If the following symptoms are observed after taking this drug, these may be adverse reactions, so immediately
discontinue the use of this drug, and show this document to your physician, pharmacist, or registered salesperson
for a consultation
Skin: rash
Gastrointestinal system: feeling of discomfort in the stomach

® The following symptoms may be observed after taking this drug. If these symptoms persist or worsen, discontinue
the use of this drug, and show this document to your physician, pharmacist, or registered salesperson for a
consultation
Diarrhea

® When symptoms do not improve even after taking this medicine for a while, stop taking this medicine and consult a
physician, pharmacist or registered salesperson, being sure to take this instruction leaflet with you

Precautions for storage and handling
- Store in a cool, low humidity place away from direct sunlight.
- Store the product beyond the reach of children.
- Do not transfer the drug to other containers. (It may lead to misuse or quality deterioration)
- Do not use the product past the expiration date. Even before the expiration date, use the product within 6 months

after it is opened. (to assure the quality)

[Disclaimer on Multilingual Product Information]

-This product is a pharmaceutical product approved under a Japanese law, the Law for Ensuring the Quality, Efficacy
and Safety of Drugs and Medical Devices, with a view to its sale and use in Japan.

-Multilingual product information is a translation of the product labeling written in Japanese and provided for your
information only. It does not warrant that its contents and the product itself conforms to laws and regulations in
countries other than Japan.

-Multilingual product information is a tentative translation by the provider (or Our Company), and may be modified
or altered without notice.

-The provider (or Our Company) assumes no responsibility for any occurred problem attributable to the contents of
the multilingual product information.
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